
1

ASSIGNMENT OF A FINANCIAL
COST TO POLLUTION FROM

SANITATION SYSTEMS, WITH
PARTICULAR REFERENCE TO

GAUTENG
MB van Ryneveld • PD Marjanovic • AB Fourie

D Sakulski

WRC Report No 631/1/01

Water
Research

[mission



Disclaimer

This report emanates from a project financed by the Water Research Commission (WRC) and is
approved for publication. Approval does not signify that the contents necessarily reflect the views
and policies of the WRC or the members of the project steering committee, nor does mention of
trade names or commercial products constitute endorsement or recommendation for use.

Vrywaring

Hierdie verslag spruit voort uit 'n navorsingsprojek wat deur die Waternavorsingskommissie
[...]
Settling and filtration
Flotation and filtration
Flotation/filtration (DAFF)
Settling and flotation and filtration

Unit cost[c/kl] (1991 costs)
min
4.4
6.7
6.6
5.9
8.4

max
7.5
12.7
11.9
10.4
16.7

ave
6.0
9.7
9.3
8.2
12.6

Updating these costs to 2000, using the two inflation rates of as explained earlier (giving a factor
of 2.13), the following figures are obtained:

TABLE 5.4:
COSTS OF PHASE SEPARATION PROCESSES WATER TREATMENT WORKS
(2000) (adjusted from Haarhof et al., 1992)

Process

Direct filtration
Settling and filtration
Flotation and filtration
Flotation/filtration (DAFF)
Settling and flotation and filtration '

Unit cost fc/kl] (2000 costs)
min
9.4
14.3
14.1
12.6
17.9

max
16.0
27.1
25.3
22.2
35.6

ave
12.8
20.7
19.8
17.5
26.8

From the above table, it may be deduced that the incremental cost of flotation, added to a
conventional process (settling and filtration) for treatment plants of capacity of around 50Ml/d
= 26.8-20.7 = 6.1 say6c/kl.

Haarhof et al. (1992) also gave 1991 costs for the use of activated carbon for the control of taste
and odour. PAC is considerably cheaper than GAC. At a projected average dosage of 5mg/l over
a full year (say 10mg/l for about 3 months and 3mg/l for the rest), the unit cost of PAC dosage



107

is between 4 and 6c/kl (2000 costs). GAC dosage is about 25c/kl (2000 costs), which is roughly
the same as the total for settling, filtration and flotation.

Offringa (1996) gave the following figures for certain advanced processes:
• For a 35 Ml/d plant (Rietvlei), costs would be as follows:

• GAC only: 20.4c/kl (2000 costs; 15c/kl in 1996)
• Ozone and GAC: 28.6c/kl (2000 costs; 21c/kl in 1996) (taken from Van Staden

and Haarhof ,1996; see also Van Staden, 1996)
• For a 1000 Ml/d plant (Rand Water), it would cost 8.2c/kl (2000 costs; 6c/kl in 1996)

for GAC without ozonation.

The difficulty with these figures is that they are not calculated on a comparable basis.

Figures given by Rencken and Kerdachi (1991) are as follows: Initial cost estimates for an algae
removal plant and GAC filtration station at the Wiggins water treatment works indicated that the
total cost, including capital redemption would be approximately 36.8c/kl (2000 costs; 15c/kl in
1990). They also quoted Haynes, Viljoen and Steynberg (1989) who cited total cost estimates of
6c/kl and 9c/kl (1989 figures) for microstraining and GAC respectively. It should be noted that
the 1989 figure for GAC is approximately the same as the 2000 figure for Rand Water quoted
by Offringa. There may therefore be an error in one of figures. The authors made the point that
the proposed additional processes would allow water of whatever quality to be treated at the
Wiggins works. The price of bulk delivered water from Wiggins as sold to Durban Corporation
for 1990 was 67c/kl. The estimated increased costs (of 15c/kl) would therefore represent a 22%
increase in the bulk price of the water. The percentage price increase to the consumer would be
quite a bit less than that.

Based on the figures quoted above, the following costs have been assumed for treatment works
treating surface waters in Gauteng:

TABLE 5.5:
TOTAL COSTS OF WATER TREATMENT FOR DIFFERENT PROCESSES USED IN
TREATMENT OF SURFACE WATER (2000)

Process

Conventional treatment
(settling and filtration)
Flotation
PAC
GAC
Ozonation

Treatment costs [c/kl] (2000)
for different plant capacities

50Ml/d
(31)

7
6
20
8

200Ml/d
23

(6)
(5)
(16)

• (7)

Note:
Assumed values are given brackets; other values are taken from the literature (using some judgement
where differing values were given in the literature).



108

The increase in water treatment cost is therefore a step-wise function as one moves to new
processes in the treatment train. Based on the data presented in Table 5.5 above (figures rounded
very slightly), the cost sequence for the smaller sized - i.e. 50Ml/d - plant capacity (2000 costs)
for different process combinations are estimated as follows:

conventional (settling and filtration) 30c/kl
conventional + flotation 37c/kl
conventional + PAC 36c/kl
conventional + GAC 50c/kl
conventional + flotation + GAC + ozone 65c/kl

For a large capacity works (i.e. 200Ml/d) water treatment costs are about 20-25% lower than the
above figures.

Maximum additional cost of treatment to deal with poor quality raw water roughly doubles the
costs of conventional treatment. For a relatively small works (50Ml/d) the magnitude of the
increase (from 30c/kl to 65c/kl) amounts to about 35c/kl. For a larger works (200Ml/d), the
proportional increase would remain about the same, but the magnitude of the increase would be
somewhat less - about 30c/kl.

There is little more specific data on the variation of these individual process costs with change
in raw water quality. Two studies, both based on the experience of Umgeni Water, give some
indication of this. The first is a study by Dickens et al. (1996) on the Nagle Dam-Durban Heights
system, which gives an indication of the effect of algal rupture on treatment cost of eutrophic
waters. The second study, by Graham et al. (1998) reports on the effect of water quality on
treatment costs within the Umgeni Water Operational Area. The objectives of the study were:
• to identify the main factors or contaminants affecting treatment costs at waterworks

(WW) in the Umgeni Water operational area; and
» to predict treatment costs from observed levels of contaminants.

Four systems were investigated: Hazelmere plus Durban Heights, DV Harris and Wiggins (the
top three WW operating within the Umgeni Water operational area during the study period, both
in terms of amounts of water processed and costs involved in processing).

Multiple regression analysis was carried out to try and establish relationships between treatment
cost and a range of water quality variables. These are summarised in tabular form for the four
water treatment works below. The equations can be constructed as follows (giving the example
of Hazelmere):

Cost = 62.3 + 0.026Turb + 135.0Mn + 0,049SS + 1.633TOC + 0.004 Al + 1.653SO4 + 8.026K
+ 9.296pH -1.71 Chlorella - 0.310 Alk + 22.7NO-,



109

TABLE 5.6:
MULTIPLE REGRESSION ANALYSIS CONSTANTS FOR TREATMENT COST OF
WATER FROM VARIOUS SOURCES IN UMGENI WATER AREA (after Graham et al.,
1998)

Variable

Cost
constant
Trend
Temperature
PH
Turbidity
Suspended Solids
Secchi Disc
Dissolved Oxygen
Total Organic Carbon
Conductivity
Total Dissolved Solids
Total Aluminium
Iron
Manganese
Potassium
Nitrate
Sulphate
Silicon
Alkalinity
Total Hardness
Coliforms

E.Coli

Anabaena
Microcystis
Chlorella

abbreviation

Trend
Temp
pH
Turb
SS
Secchi
DO
TOC
Cond
TDS
Al
Fe
Mn
K
NO,

so4
Si
Alk

Colif

Anabaena
Microcystis
Chlorella

units

Month
°C

NTU
mg/1
m
mg/lO7

mg/1
mS/m
mg/1
MR/1
mg/1
mg/I
mg/1
mgN/1
mg/1
mg/1
mg/i
mg/1 C a C O 3

colony
counts / lOOmJ
colony
counts/100ml
cells/ml
cells/ml
cells/ml

Hazelmere

62.330

-9.296
0.026
0.049

1.633

0.004

135.031
8.026

22.677
1.653

-0.310

-0.031

Durban
Heights

67.89

0.383
-8.681
0.084
0.084
-0.748
-0.940
0.618
0.617

1.613

0.823
3.177

0.577

0.256
0.005

0.001
0.021

DV Harris

45.500
0.024
0.165

-0.010
-0.021

-0.463
0.234
-0.508

-97.369
2.150
5.075

0.285
-0.415
-0.345
0.028

0,075

-0.006 '

Wiggins

34.087
0.032
0.465
-5.279
0.091
0.104

1.196

0.024
0.016
4.253

3.156
0.090
0.486

0.009

0.001

The study (Graham et al., 1998: p97) reported as follows "Classical multiple regression
modelling of important algae against environmental variables was attempted to gain a statistically
rigorous model of how the abundance of these algae was affected by the environment. However
the predictive ability of all multiple regression models was poor (Ra

2 < 0.5) even with appropriate
transformations of the response variables (algal abundance data). There were indications that
interactions among environmental variables, spatial locations (lakes) and algae themselves were
important. In other words, the effects of environmental variables on the different algal genera
were not consistent over all lakes. This was not surprising given the variation in physico-
chemistry between lakes. ..The statistically rigorous multiple regression modelling of key algae
against environmental variables was therefore not successful in this study [italics added]. The
semi-quantitative empirical models developed in the ordination analyses had to suffice as far as
getting predictive models for algae/environment relationships."



110

5.2 Costing of water treatment for groundwater

There are a number of possible processes that can be used for the treatment of contaminated
groundwater. For microbiological contamination, chlorination or other similar disinfection
processes are adequate. For chemical contamination, more sophisticated processes are required.
For nitrate removal, these include (Letimela, 1993: p. 13):
• chemical reduction
• physical-chemical (ion exchange)
• biological reduction

Processes that would remove other ions as well include:
• reverse osmosis (RO)
• ultrafiltration (UF)

For chemical reduction, only ferrous ion has been found to be economically attractive. The
process requires a catalyst (copper) for denitrification, and the process must take place within an
alkaline solution. Disadvantages are that only 70% of the nitrate is reduced, and large amounts
of ferrous ion are required (Letimela, 1993: p.13). Letimela also points out that neither
conventional coagulation nor lime softening are effective removal methods, due to the high
solubility of nitrate in water.

Ion exchange involves passing the feed water through a bed of ion exchange resin. By means of
these ion exchange resins, nitrate is exchanged for chloride or bicarbonate. It is a comparatively
simple process, requiring a minimum of skilled attention; and there is no risk of bacteriological
contaminantion of groundwater. Disadvantages include firstly the selectivity of the resin for
sulphate rather than nitrate (SO4>NO3>HCO3). A second disadvantage is the large volume of
brine produced, with high nitrate, sulphate and chloride concentration. The method also has high
running costs due to large amounts of salt required for the regeneration of the resin (50-120g/l
NaCl) (Letimela, 1993: p. 16).

Biological denitrification entails facilitating the utilisation of nitrate in place of oxygen by
aerobic heterotrophic bacteria, converting it to nitrite, ammonia or nitrogen gas. This anaerobic
reaction requires organic carbon to be added to the water to provide the necessary energy for the
bacteria. Methyl alcohol, ethanol and acetic acid are generally used as energy sources. Most
denitrifying systems use methyl alcohol as the carbon source. Hiscock (1990) has explored
methods for treating nitrate contaminated groundwater in UK aquifers, and particularly the
possibility of developing underground denitrification. Advantages are that biological
denitrification removes only (or mainly) nitrate, while the physico-chemical processes are
generally unspecific, removing other inorganic constituents as well (Letimela, 1993: p. 20). The
disadvantage is that the system is sensitive to bacterial toxins, and can fluctuate in its
performance. There is also a danger that the bacterial population may contain pathogens, which
need to be dealt with.

Letimela (1993) has provided costs for two denitrification processes as follows, assumed to be
1993 costs:



I l l

TABLE 5.7:
TOTAL COSTS OF WATER TREATMENT FOR DIFFERENT PROCESSES USED IN
TREATMENT OF GROUNDWATER (1993) (Letimela, 1993)

Process

Ion exchange
• capital cost
• running cost
sub-total
Biological denitrification
• capital cost
• running cost
sub-total

Treatment costs [c/kl] (1993)
for different plant capacities

lOkl/d

148
35
183

125
25
150

20kl/d

78
33
111

70
25
95

Updating these costs to 1996, using an inflation rates indicated earlier, the following figures are
obtained:

TABLE 5.8:
TOTAL COSTS OF WATER TREATMENT FOR DIFFERENT PROCESSES USED IN
TREATMENT OF GROUNDWATER (2000) (Adjusted from Letimela, 1993)

Process

Ion exchange
• capital cost
• running cost
sub-total
Biological denitrification
• capital cost
• running cost
sub-total

Treatment costs [c/kl] (2000)
for different plant capacities

lOkl/d

253
60

313

214
43
257

20kl/d

133
56
189

120
43
163

Parameters used for the calculation of the costs are as follows, using methods set out by Kuiper
(1971):
• Interest rate 20%
• Period of payment 10 years
• Assumed plant utilisation 85% of design capacity
• (Raw) water quality 60 mg/I NO3 -N

Exact details of the method of calculation were not given by the author.

Major capital components were as follows:
• Ion exchange column
• resin



112

• pumps
• treated water tower
• regenerant tank
• tank stand

5.3 Costs of other remedial measures

Figures have been given for the increased cost of water treatment from both surface water and
from groundwater. There are, however, a number of other costs that are incurred that are relevant
to this assessment and that need to be identified:
In-stream treatment measures:
• cost of wetlands for in-stream reduction of the nutrients
Consequences of pollution:
• cost of removal ofmacrophytes, and keeping the problem under control
• cost of removal of algal growth from irrigation canals; alternatively, assigning a cost to

reduced flow in irrigation canals.
• cost (or benefit) of high-nutrient waters for agriculture/irrigation.
Loss of amenity:
© cost of damage to boats or health problems for swimmers as a result of toxic algae
• cost of loss of direct recreation (fishing, boating, swimming)
• cost of loss of value (walking along the river)
• cost of loss of hotels, tourism
o cost of reduction in property values
Non-use, or existence value

In-stream treatment measures
For treating contamination along the flow path of the Kaalspruit below Tembisa en route to
Centurion Lake - and then Hartbeespoort Dam - wetlands were considered, as well as a water
treatment plant at the entrance to Centurion Lake.

A sub-surface flow system (SFS) was designed (Brown, 1993) using an EPA design method
(USEPA, 1988) to treat the average flow rate and water quality in the watercourse (as monitored)
to acceptable standards (the minimum acceptable standard being recreational water standards).
The contamination in this particular instance emanated primarily from sewer leaks and overflows
from Tembisa.

Because the actual flow rate varies according to the hydrological characteristics of the
watercourse, the standards to which the water was treated had to be expressed in statistical terms.

Detention ponds were provided to retain the most contaminated portion of a 'first flush' of
stormwater (after a dry period), and feed that water into the wetlands for treatment, while
allowing the rest of the storm to bypass the treatment process.

For a flow rate of 0.2m3/s, 16 reedbeds of 200m wide x 60m long and lm deep, 8 on each side
of the watercourse, were found to be required.



113

For treating water in the surface water body, a water treatment works was designed, which
included:
• abstraction from the lake
• coagulation
• dissolved air flotation
• disinfection
• delivery to end users
Although potable water would need a filtration process as well, it could be omitted in this case
as the water was to be treated only to recreational quality standards (as for the wetland).

The capital cost of the wetland was estimated to be R4-million (R8-million if suitable clay
material could not be found in-situ for a reedbed lining, and a geomembrane had to be used). The
capital cost of an equivalent water treatment works was estimated to be R2-million.

Assuming 24 000 sites in Ivory Park, these costs translate to roughly R200/site (R400/site if
geomembrane used) for the wetland, and roughly RIOO/site for the treatment works (1993 costs).

These translate to values of R340, say R35O/site for the wetland (R700/site if geomembrane
used), and R170, say R175/site for the treatment costs (2000 costs). It should be stressed that